DENTAL LIGHT

CLESTA LED DENTAL LIGHT

TYPE

301 POLE MOUNT
302 CEILING MOUNT
305 TRACK MOUNT

INSTALLATION INSTRUCTIONS







Table of Contents

Page
1. Precautions for INStallation « « « « « « <« eeeeeneeenneeeenneeenneenns 1
2. Overview and Major COMPONENLS « « « « «+cveceevneesannceannens 2.3
3. Specifications & DIMENSIONS « « « « « v cvveneenernenneneenseneenn 4-6
4. Installation INStructions « « .« c e et vietteiiieetteeeenoeecannnas 7-15
S5.Adjustment « « -« ceeieiiiiiiiiiiiiiii ittt it 15-16

6. Wiring Diagram ............................................ 17 - 19



1. Precautions for Installation

1. During lifting of the dental light, make sure to hold the horizontal arm, balance arm and pole
described as follows. If not, it may lead to physical injury or property damage.

TYPE 301 /302 TYPE 305

Horizontal Arm
Balance Arm

Pole

Balance Arm
*This drawing shows the type 301.

For TYPE 302, the power supply BOX part
becomes upside down.

2. Do not remove the wing bolt for TYPE 301/302 dental light (stopper for balance arm) until
attach the light head. The balance arm can be jump up and it may cause to physical injury or
damage to the equipment.

3. Do not drop or hit the product.

4. Do not connect the power supply other than rated voltage.

5. Properly connect ground wires.

6. Be sure to adjust the leveling of the unit and chair to prevent from drifting of the TYPE 301
dental light. Refer to the unit and chair installation manual.

7. When the installation process has been completed, check that all the mechanical and electrical
functions are working properly.

8. Installation should be conducted by authorized personnel only. Follow instructions on installation
manual.

( /A\WARNING )

L The LED is very bright. Do not direct the LED beam into the patient's or user's eyes. J




2. Overview and Major Components
2-1. Type 301 Pole Mount

Horizontal Arm

Main Switch

SENSOR/MANUAL
Mode selection switch

Balance Arm

_Light Head Section Yoke Joint
(Rear side) Yoke (Upper)
_ Yoke (Bott
Intensity Control » oke (Bottom
Volume j Lens Cover

(LED light source) \\y

Handle

Touchless Sensor

Label (1) Caution label

“CAUTION-Electric Shock
hazard, do not remove cover.
Refer servicing to qualified
service personnel” .

Label (1) Caution label

2-2. Type 302 Ceiling Mount

Light Head Section
(Rear side)

Intensity Control 5
Volume SENSOR/MANUAL
Mode selection switch

Joint Cover

Balance Arm

Yoke Joint

Yoke (Upper)

Yoke (Bottom) ;,'

] Lens Cover
Label @ Caution label (LED light source)

el

AN

O~
NS
WO

Handle
Touchless Sensor




2. Overview and Major Components
2-3. Type 305 Track Mount

Light Head Section (Rear side)

Intensity
Control Volume

SENSOR/MANUAL

Mode selection switch
Frame Cover

Joint Cover Balance Arm

Yoke Joint
Yoke (Upper)
Yoke (Bottom)

Lens Cover
(LED light source)

Touchless Sensor

% See page 2 for details of label ®



3. Specifications & Dimensions
3-1. Specifications (Type 301, 302, 305)

@ Rated Voltage
@ Rated Input
@ Fuse

@ Weight

@ Light Source
@ Optical Performance

:AC120V 60Hz

: 0.25A

: 250V 0.8A(T)

: Type 301 : 14.3 1bs. (6.5kg)

Type 302 : 24.3 1bs. (11kg)
Type 305 : 33 Ibs. (15kg)

: LED (5 LEDs)
: Focal Distance 25.6" (650mm)

: Light Intensity (Normal treatment mode)

3100 Lux / 288 FTC ~ 28000 Lux /2601 FTC

: Light Intensity (Composite mode) 4300 Lux /399 FTC

@ Light Pattern
@ Protection class against electric shock
@ Usage environment

@ Transportation / Storage environment

3-2. Dimensions
3-2-1. Type 301 Pole Mount

: Correlated Color Temperature 5000K
:33"x6.1" (85mm x 155mm) at 25.6"

: Class I Equipment.

: Temperature 50 ~ 104F (10 ~40°C)

Humidity 30 ~75%
Air pressure 10.2 ~15.4 psi (700 ~ 1060 hPa)

: Temperature -4 ~ 158F (-20 ~ +70°C)

Humidity 10 ~95%
Air pressure 10.2 ~15.4 psi (700 ~ 1060 hPa)

*Values are the standard values. [Unit: inch (mm)]
Dimensional tolerance: +10%

3-1/8”(79.5) 28-1/4”(718.5) 29”(735)
160°
- — —— <% . §
156° 160°
0]
|~ Py
S — , =
< | [C=R[(CH< é
o)
o
(2]
o)
o
N
©
%
3
<
N




3. Specifications & Dimensions
3-2. Dimensions
3-2-2. Type 302 Ceiling Mount

*Values are the standard values. [Unit: inch (mm)]

Dimensional tolerance: +10%

3-1/8”(79.5) 28-1/4"(718.5)

29”(735)

0 " _
2 — /? Nl
5 $1-5/8”(42.7) o N
5 4 | | '**
g 7 o -
d A / 5 2
' i H 2
e f ! (= T
o ] s X
:N ~
N .
N ™
N ©
NS 2
s W =
& ©
g :
8 ]
NI o
N
i
PR S
g
d
&~
~
R
[ \
N
N1l
127~17-1/2” Y .
(300~450) 23-1/27~25-1/2

(600~650)

T 17
=

10-1/2”(268)



3. Specifications & Dimensions

imensions

3-2-3. Type 305 Track Mount
*Values are the standard values. [Unit: inch (mm)]

3-2.D

Dimensional tolerance: +10%

77-1/2”(1970)
57-1/8”(1450)

(s10d 30 y3bua)

(o6l).2/L-2 (vOE).CTL



4. Installation Instructions
4-1. Type 301 Pole Mount

H Necessary Tools
Phillips screw drivers (#1, #2), Hex key wrenches (Metric, 4mm, 2mm, 2.5mm)

B Attach the arm assembly to the light pole
(1) Pass the power cable of the light through the light pole adapter. (Fig.1)
(2) Pass the power cable of the light through the light pole.
* Be careful not to damage the power cable when through to the light pole.
(3) Insert the pole adapter and light assy to the light pole.
* Refer to the installation manual attached to the light mounting kit (optional) for installation of the light
pole.
(4) Attach the hospital grade plug to the power cable end. This is to be installed electrician only, in accordance
with the national electrical code and local electrical codes as applicable.
(5) To convert the left handed operation as need. (Fig.2)
1. Remove the right/left fixing screw from the H-shaped arm joint as below.
2. Rotate the H-shaped arm joint to other position and reinsert screw. (Loosen large upper & lower fixing
screw to help in moving bracket.)

H-shaped arm joint Screw position Right/left fixing screw

for Left handed

Power cable

Pole adapter
Light pole Lower fixing screw

Fig.1 Screw position
for right handed Fjg.2 Screw Rotate
B Attach the Light Head
(1) Unscrew the two M3 x 6 flat screws and remove the yoke cover from light head. Remove the two M5 x 10
cap bolt from head shaft. (Fig.3)
(2) Fix the light head to balance arm with two M5 x 10 cap bolts.
*Fix the screw securely from bottom side first and upper side next. (Fig.4)
(3) Connect the 2P & 3P connectors. Same size of connectors met at each side of connectors. Connect the
4P connector from balance arm to 4P connector from yoke cover. (Fig.5)
(4) Attach the yoke cover with two M3 x 6 flat screws. (Fig.6)
(5) Remove the wing bolt and spacer, then attach the hole cap. (Fig.7)

Yoke rear cover
M5 x 10 Cap bolt —%]

M3 x 6
Flat head screw

M3 x 6

Flat head
4P Connector screw Wing bolt
2P Connector Hole cap
3P Connector
Fig.5 Fig.7



4. Installation Instructions
4-2. Type 302 Ceiling Mount

H Necessary Tools
Phillips screw drivers (#1, #2), Hex key wrenches (Metric, 4mm, 2mm, 2.5mm), Hammer.

H Precaution for Installation

(1) For safety in operation as well stability of the light source, the importance of proper ceiling structure can
not be overemphasized. The ceiling structure capable of supporting 2001bs (100kg) dead weight is requires.

(2) Be sure request specialized electric construction person accompanied by indoor electric wiring work.
Power usage : 120V/60Hz More than 20W.

B Installation of Ceiling
(1) Lead out the power supply cable (for indoor wiring 0.75m/m x 2 wires power cable or mode) from the
ceiling as necessary length (Approx. 24"/60cm) where the ceiling light is mounted.

(2) Secure flange base to the ceiling referring to Fig.8 as below.
(3) Attach the roll pin to the ceiling pole with hammer. See Fig.9 below. Insert the ceiling pole into

the ceiling flange and set the roll pin to groove on the ceiling flange.
Fix it with two M6 x 8 set screws. (Fig.10)

Wood Ceiling Steel Frame Ceiling Concrete Ceiling

Square timber M8 Anchor nut
s I (Embedded)

(Hard wood more
than 4" / 105mm) fﬁ /

—_— =
—_—
— =

i
0L

i

U

o—— Flat washer ¢— Flat washer

Flat washer

| | ® + * ?
* 1 + e—— Spring washer i 7 J, e—— Spring washer ® . Spring washer
i $ i 4; M9 x 100 coach bolt ﬁ m 1 1 M8 x 50 hex bolt m ﬁ L: M8 x 50 hex bolt
Ceiling material Wood Steel Frame Concrete
Prepared hole b5 ®10 ®35

diameter (mm)
Fixing bolt M9 x 100 coach bolt | M8 x 50 hex bolt | M8 x 50 hex bolt / M8 anchor nut

Fig.8 How to fix the flange base

Roll pin Same length Set roll pin to groove

! Ceiling flange

Roll pin
. M6 x 8 set screws
Ceiling pole — |
» Ceiling pole
=" Ceiling pole
Fig.9 How to fix the roll pin Fig.10 How to set the ceiling pole
to the ceiling pole to the ceiling flange



4. Installation Instructions
H Flange Base Template

FULL-SIZE MOUNTING TEMPLATE

6"-15/32 (REF)

6"-1/16 (REF)

g 7116"

& ('qé‘p) Mounting Holes



4. Installation Instructions
H Attach the Light Assembly

( 1) Be sure the ceiling pole is plumb. Adjust vertical level of the ceiling pole with leveling nuts (M8) and
secure ceiling flange to flange base with fixing nuts (m8)

(2) Slide the flange cover and flange cover ring (flat side up) over the ceiling pole and secure them about half
way up the pole. Use only one set screw as you will be moving the on final installation.

( 3) Install the light assembly to the ceiling pole running the 3 wires cord up through the pole to the ceiling
flange. Secure it with 4 allen set screws. (Be careful not fall off the light assembly.)

(4 ) Connect the incoming power to the 3 wires cord from the light assembly. Be sure to follow the local
electrical codes.

(5) Reposition the flange cover and secure it with the flange cover ring. Secure three M6 x 8 set screws.

* Refer to Fig.12 for each components.

M8 Nut (for Fixing) \

V

Flat washer ‘
Spring washer ——— Ceiling pole
M8 Nut (for Leveling) e -
So o e—— MG x 8 set screw
-
Flange cover

|

@5

Flange cover ring

Light assembly

Fig.12

H Attach the Light Head

( 1) Pass the light cables through the extension. Fix the extension to the balance arm with M5 x 10 cap bolts.
(Refer to Fig.13)
(2) Attach the light head to the extension. Refer to the P7 [Attach the Light Head] section.

M5 x 10 Cap bolt —=

Extension

Fig.13

10



4. Installation Instructions
4-3. Type 305 Track Mount
H Strength of Ceiling

For safety in operation as well as stability of the light source, the importance of proper ceiling

structure cannot be overemphasized. In general, a ceiling structure capable of supporting 200 Ibs.
dead weight is required.

B Construction of Ceiling

A) In conventional ceilings with joists perpendicular to the center line of the light, attach the pallet
by at least 6 - 5/16 x 3" (M8 x 75mm) lag screws. Suitable holes are provided in pallet for most
installations, utilizing 16" or 12" cc ceiling joists. For other spacings or locations, additional holes

can be cut in pallet. (Fig.14)

IMPORTANT : Locate power supply box end of track at headrest end of chair. - Not legrest.

B) For conventional ceilings with joists parallel to the center line of the light, cross blocks must be
installed in 3 places to allow mounting with at least 6 - 5/16 x 3"(M8 x 75Smm) lag screws. (Fig.15)

C) For suspended ceilings, appropriate rigid structure must be attached to the ceiling framework to
provide 200 Ibs. dead weight capacity. (Fig.16)

A) In conventional ceilings with joists perpendicular to the center line of the light

Electrical
Feed Opening
Transformer End

Used for 24" Center
to Center Joists

Used for 16" Center
to Center Joists

5/16 x 3 Lag Bolts (6)

1



4. Installation Instructions
B) For conventional ceilings with joists parallel to the center line of the light

Crossblocks 3 Places

7

C) For suspended ceilings

Reinforcement of ceiling structure
capable of supporting 200 Ibs.

3



4. Installation Instructions
4-3-2. Electrical Preparation

Refer to Fig.17 for the location of electrical feed opening in pallet, provide 3 wire, 120V, 60Hz

circuit (15 amp. fuse or breaker) through flexible conduit with enough slack to protrude at least 2"

below the pallet when installed. Terminate the conduit with 1/2" body box connector suitable for

mounting through 3/16 thickness. A readily accessible shut-off switch for this circuit is recommended.

Use wiring suitable for 90°C service.

1"-5/8 DIA (Electrical
« Head of Feed Opening)

65"-1/4

3/8" DIAHOLE
1" DIA C'Bore (8Holes)

A

4-3-3. Installation Instructions

t Fo®© © o © S o
5" - 3"-5/8
vy |°e 5 ° @ o
4
4"-1/4 "
B 24" 8" 16" _ 11/16
Fig.17

(1) Lead out the power supply cable from the ceiling where the track light is mounted.
(2) Run the power supply cable through the pallet and mount the pallet with M8 x 75 (8) Lag bolts,

MBS (8) flat washers.

(3) Place track against the pallet and slightly engage two mounting bolts at the end opposite to the

electrical opening.

(4) Allowing the free end to hang down slightly for access, install the conduit box connector to

the track.
(5 ) Finish bolting the track securely to the pallet.

( 6 ) Connect the wires from the feed to the terminal block.

(7) Slide the trolley onto the track (end near electrical opening) with the arrow on the trolley

oriented toward the pulley on the track.

( 8 ) Carefully guide the wire from the trolley, around the spring-loaded pulley and back toward the

end of track.

(9 ) Attach retainer clamp to small screw in track. Clip the free end of the trolley wire into the plastic

clip near end.

(10 ) Install rubber bumpers at the end of the track in the holes provided.

Power Supply  Install Rubber Plastic Z Clip ToTrolley  Rubber
Box Bumpers after Wire Clip  (Holds Bottom Cover) Bumpers
Trolley
\ 1\
\ &l‘-‘i\ \\ S
O ——
Connector Brown Electrical Feed ~ Clamp (Factory Pulley End Cap

Light Blue Green/Yellow Terminal Block

13

Installed on Wire)

Fig.18




4. Installation Instructions

( 11 ) Check operation of the trolley. It is factory — Trolley
adjusted to provide smooth effortless travel, égjr:?;ment
without play; however rollers can be
readjusted if necessary. Loosen the set screw ~—_Set Screw
and adjust the socket cap screw to vary roller
clearance.
‘LRollers Fig.19

( 12') Unpack the power supply box and mount it to the track with screws provided.

( 13 ) Attach the pigtail leads to the corresponding power line wires at the terminal block. Retain the
wires under the plastic clip.

( 14 ) Connect the plug-in connector to the trolley wire.

( 15) Carefully slide bottom cover onto the track from free end. Be sure to engage lip onto Z bracket.

( 16 ) Install the end-cap with the screws provided.

(17 ) Slide the trolley back and forth, checking for binding or rubbing.

( 18 ) Confirm that the swing arm is properly adjusted to stay where it is placed. If necessary, move
the head up or down to expose the appropriate cross drilled nut and adjust with the tool provided.

(19 ) Turn on power and check electrical operation of the light.

(1) Power supply cable

(@) Pallet

@ Track

@ End-cup

() Trolley

@ Power Supply Box
(@) Light Assembly
Bottom Cover

(9) Rubber bumper

Screw with plain washer &
spring washer M4x15(2 pcs)
This bracket is on the

rear side of the cover (1) Hex Head Bolt M8x25(6 pcs)
@ Spring Washer M8 (6 pcs)

Fig.20

14



4. Installation Instructions
B Check Operation of the Dental Light

When the installation process has been completed, Check that all the mechanical and electrical functions are
working properly.

This is a normal symptom. As you move light head for three four times,
light movement becomes smooth.

: Method of
Item Inspection method confirmation

Confirms the light ON and OFF when shake hand within Operation
Touch-less approximately 2-1/2” (65mm) from the touch-less switch. Check
Sensor Confirms switching the composite mode when hold hand within Operation

approximately 2-1/2” (65mm) from the touch-less switch for certain time. Check
Intensity control | During normal treatment mode, make sure the light intensity Operation
volume changes when turning the intensity control volume. Check

Make sure the light head stops and hold any positions.

Make sure that no abnormal noise occurs when the product is
Movement operated. Operation
of the Light * At the beginning, light head movement (up/down, rotation) could be tight. | Check

f

/\WARNING

L The LED is very bright. Do not direct the LED beam into the patient's or user's eyes.

]
)

5. Adjustment

After checked operation of the dental light, adjust the dental light if you have following cases

Balance arm doesn't stay at the desired position = Adjust the tension of the balance arm. Follow instructions

Light head is not vertical position

[Adjustment of the tension of the balance arm]

B Adjustment of the tension of the balance arm

= Adjust the angle of the light head. Follow instruction
[Adjustment of the angle of the light head]

Position the angle of the balance arm so the tension adjustment nut becomes visible just under slot A.
Turn the nut and adjust the tension with the adjustment bar supplied with the light.(Fig.21)

_— — Adjustment Bar

When the light head tends to go up,

N\ Balance Arm — Turn the nut to @ direction.

Fig.21

When the light head tends to go down,
— Turn the nut to © direction.

15




5. Adjustment
B Adjustment of the angle of the light head

Remove the yoke joint cover by removing the two M3 x 6 tapping screws. Move down the balance arm and
loosen the set screw on the joint shaft by use of 2mm hex key wrench before adjust the angle of the light head.

Fig.22
(Fig.22) Yoke Joint Cover

Adjustment Bar

M3 x 6 Tapping screw

Light Head
Side

Joint Shaft

( /N\CAUTION

]

Turning the adjustment nut without loosen the set screw, it may cause damage to the shaft. Make sureJ

Lloose the set screw before turning the adjustment nut.

Position the angle of the balance arm so the
head angle adjustment nut becomes visible
just under the slot B. Turn the nut and adjust
the tension with the adjustment bar supplied
with the light. (Fig.23)

Adjustment Bar

When the light head tends to
go down,
— Turn the nut to O direction.

go Up,

When the light head tends to

— Turn the nut to (@ direction.

After adjustment is done, re-tighten the set screw by use of 2mm hex wrench. Fix the joint cover with two

M3 x 6 tapping screws and insert the joint cover into balance arm.

( /N\CAUTION

LUnless this socket screw is re-tightened, the angle of the head will be changed during use. J

16



iagram

D
5-1. TYPE 301 Pole Mount

iring

5. W.

O_o_tam mxo>u m uoids Wiy U m uondas xog Ajddng ‘__.&son_u
e mm -
533 uonesado |
10§ MS [enuepy |
-0 O
!
@5 "
P dnix 0 (<0vZ091) Wit B |
uop>as peay FeE n (006-10) '8d [043U0D Y611 37 ol
|
! 0 dEAN ) |
Ll nduryn w_ﬂ Q37 eubis 10suBs |
- Lindino dEHX dzHN !
L] J1amod ASDQ |
1 > axo JeUX 1sr 1sr |
(0g) vorpas union N i o N ET R 2 e |
Juawisnfpe Aysuaiul | ZJMOIRAN-"jamod 105uag 28 2 -
N i _ 5 i &
\\\\\\\\\\\\ L N © © O NN © O I
i | L = 5
! ! L E3 B
! dENX [ R = (suinynog)
| | — [ = w ey
! e : % TVANYIN
| [denN P O ETER (€ EnT — g ENEENS)
|| | o ronms (92D wal5 [ S[U515 I [xo80v1 ] g
I ! t )
MOJI3K mojiaA [EImoiisx [ (D0Z6-1¥) "8Dd [043u0) 404 3Ul| 1OMOg 3919 1B 4OSN3S
[Candsovi] = tdusaio 1bug
" (+19€091) " (10€) I“_M“owcmm 104 3ul]3{UN) " | @
| (10€) ‘9Dd Josuss | 10€) 8d Q37404 3ul)quniy | _ z [ izsovi]
b = 4 . =|w ©|_ (5067V) youMS UORDI[3S Spo
[ S|y 3|2 |enuey/10suas
. wmy e e gz
[ ayag ee 1
b derx] - F N 2 |
L sl 2§ wrf 2 Czan] [Caon]
| ! C0ZNO mA P0ZNO E | zs&egﬁﬁﬂ E;Emvm_%\%w &)
L [OE001 W | o] [aon) = [s900n |
(5@316) Assy anpow @31 Iy (xxHreool) I oL oot wwo6 Yyie3
\\\\\\\\\\\\\\\\ | (L0€)'gDd Jamod Wb17 a3 [ S v
r 1 | .
! ! o ! avAX T 1 , tpms 2 K
| o — e} — 1| Lr [ samed Hl..U_|_m
! I umolg umorg ||| umorg T AOZLOV NS T oG
| i d——a——a— o) Ly JOZNO| LOLNO N O o—=t2 | v
| NN NS NI oe|g yoerig [BZDPelg K 4 ﬂﬁvo\%ﬂ mgwolma%:_mzm:
I ainpow a31 tpergizns | B ! I I [Comaovi] e B E
| [ wr80vL ] I kil
l e e o o q o1 3UIl U E (10€) g — — g azommwww:__é:; wwppos pod 1)
(LOE) 3INPOW Q37404 dul| yuniy, o™ pea] wie spisul
. i :wm‘_un_n“@ T
2d snjd au0-d) :dpIs €2 Wun LD Ppisdd | €dr [ emeovi |
- ; - snjd auQ-dd :UQ ‘HUN I :HO (10€) '8)d Jamod Joy
2d snjd auQ-dD :3PIS ZET “NUN e :3pIs Dd tms 440 N [e3Usp mc_c_QEOU ¥ aul yaiea [euonduny
140 Bupjullq pidey :uQ ‘Bunuliq mO|S HO "apow Jejnbay o3ul s90b 1ybi| ‘9|qey Jp woly [eubis o uo buniab uo sdasy z:
3pojy ausodwiod jo bumss yuliq a1 "J0suas e Bujsn Aq uo pauiny s13yBi| e uaym apo Jenbay °| : uQ
sdqooz U0 'sdq008y :HO NO ‘apow aysodwod ui skeys 61| ‘a|qes 1p woly [eubis Yoyuo buiiab uo sdasy 7 : ¢ Speidesy
440 Ul uoledIUNWWOD Jo buinss paads €MS "Josuas e Buisn Aq uo pauiny s| 3yb| e usym apo asodwod °| : JO EMS suid alew se
ON U0 SSA 00 *uoiIpu0d Jo 1yb1| wouy buinas ssauybLq dn-axem 10p ¥22(q Yl m__u_m m;m
440 apo aysodwio) sapnppul NO SPU0J3S Z :UQ ‘PU0IIS | O j g
“Ul SSWOD PUBY B UBYM 3)RAIDY :UQ (10suas e Aq) apow aysodwio) oy awiy uopsueyy | ¢ R PoPel
140 “keme s306 puey e UsYM 31eAIDY 14O 140 uonesado 153] :uQ ‘uoijesado [ewLoN :HO ) D WX WX
BuIas uoreAilde Josuss (440 skemjy ) apow 3531 l J0333uu0) NS NS
bumas 6 [ES UORIpU0> BUMaS |0qWIAS 10123UU0)
Inejsq uonipuod buimas neeq it ! syieway

(€dr) uid Jadwin( pue (y'gMms ) saydums dip gdd Jo sbuimes

17



iagram

D
5-2. TYPE 302 Ceiling Mount

iring

S.

uonag
uoisuaixg m uoIdaS WY v m uondas xog Ajddng J1amod u
| _«omﬁ uonesado |
_ %o |
uo[1735 AOA " H "
MS
juawisnfpe " A**O<NOU _.v m. "
' . umas
fasuaiul (4A) I (006-1Q) "9Dd 103u0) Y617 31 o
|
) induryp m.__./_mUﬂ @31 [eubis Josuas |
Lndio dEHX dTHN "
151 151
uoias peay IE0vL ans QM/M IND 9ND "
1 * Indu Josuas El 2 |
:.omv U0I1323S swn|oA ndino YND m g ow |
Jawisnfpe Aysuaul amod jostias i, g |
| —~ v |
[ OO, (GO a
o ) s sl
= EYE]
" | dENX b = sumnog
5 _
IVANVYN
N Ty avo O - ECR
| 19 19 19
| _._me g SQSM tosuas (€ 'EE)G) [{EEID) usaln [4xX980V1 | Auld
| nduj samod Josuas -1V) 0J3U0?) J0J dUl| JIIMO, dOSN3S
! (4 T9E05L) | MOIRA [ rasoyr] "OIPA [Z=MOIRA ! ™ (D0Z6-1v) "8d [043U0D 10j U] JaMOg s e
! £
" (10€) w.mmun_ JOIETS " (L0€) 8Dd Josuas @37 404 dul| yuniL [ m. E
i 4 P = ~|  (506-1v) youms uondajas apow
b = 5 |= |enue/1osuss P
“ | 7 S = -
uny) 000 e — — — = —
Y Sl QO DI
| atHx] T ¥ dZHN S
. isr| =g | 88 ! Caon] [Cauon]
! ERe g ! WooL WINOOL
1 w3 YOZND) B | (wogommpesy (o ammpeat ®
[+x£D€0D1 ] P £ | Cam] [ = [s900w ]
| b | | (+xHr€0o1) | W00 WOOL wwi6 Y13
(s@316) Assy Snpow @31 [ . 6 | (eniglanmpest  (anjg)aum peay
n X (10€)'9Dd 49mod 1yb17 37 |
s b X | 1 somog !
UMOJ! _IONI_ UMOJ! __ L umolg Nl_ umolg Lsr L5t AOZLOV
umolg b g LOZND LOLND N
3delg Yoeig [&peig _: Joelg $oer|g (4 :éd\ﬁmw e oo
asny.
! | Coan)
E _ 3300vL _ _ 148071 _:omv b e e e - - —gd _mso%wwwwc_}c:_._. (LrS) 00Z€ 2|qe> Jamog
(L0€) 3Inpow 037404 3ui| yuniL (Z0g)uoIsuXd 110 pea] e JpIsu|
1oj3ul|yuniL =TT
Jd sn|d auQ-dD :dPIS ZET WU 1e[D :3PIS Dd €dr ___ i - .
- snidauQ-dD :uQ ‘Hun e ‘4o (10€) '92d Jamod 1o}
Jd sn|d auQ-dD :dpIs ZET WU 1| :3pIS Dd Mms 440 UN [e303p BulLIqIo) 4 3UI| Y13 [euonduNg
Bunjuiig pidey :uQ ‘Bunjulig MO|S 4O "apouw Jejnba. ojul 5306 Jyb| ‘3|qel Jp wioly [eubis Jo/uo bumsb uo sdaay z:
40 apojy ayisodwo) jo bumas yunq a1 | 8 “10suas e buisn £q uo pauin st 16| e usym apoyy Jenbay | : uQ
sdqoot :uQ 'sdqo08y :HO NO ‘apouw a)isodwiod ul sAeys 3ybi| ‘S|qe Jp wioly [eubis Yo/uo buiab uo sdasy 'z €
440 aUI] uolyeIIUNWWO Jo BuIas paads L EMS "Josuds e Huisn Aq uo pauiny st 3ybi| e usym apoy ansodwod °| : Yo £MS .
ONTUO S3NH0 "uonIpuod Yo 1ybi| woiy bumas ssaurybug dn-axem 10p e[ YaiM pIS UL
440 apoly axsodwio) sapnpu] | 9 0 SPU0J3S Z :UQ ‘pu0das | 0 S
Ul SSWOD PUBY © U3YM 3JeADY :UQ N (10suss e Aq) apow aysodwio) 03 sui uopsuely | ¢ ioppeig
440 ‘Aeme s306 puey e UsYM 33eAIDY PO | § 440 uonesado 153] :uQ ‘uoiyesddo [ewIoN HO | J103123uu0) WX WX
m:_twm uolleAl}de J0susg An_u_O m>m>>_< v apow 1s3] houuwc:o\AU WS™ WS
oquiAg 10123UU0)
bumas Buines uonipuod bunie I
nnejeq uoipuod bunias IR p 95 Spewsy

(€dr) uid Jadwin( pue ('€ MS ) S3Yd3ms dip g1 Jo sbuimas




(S06-1V)
oA - Xoq Ajddns
Jamod 10} D duipjunip

7 m uondas xog Ajddng ._Eson_u

19

iagram

D
5-3. TYPE 305 Track Mount

iring

S.

[d0L~5'8ybIay Bulia))
[ul|yuniy >‘_mmmmuwcc3 E g g U S -
[eoBaovi] | pgausiay bueo) (506-1v) ! !
(50€) oA - Xoq A|ddns | ﬁw»\mo__mmw% ,
MOA - Xoq A|ddns somod T 7T Jamod oy dulquniL | -0 O |
uoRIdS 0L lojgaulunil  dLvX dLvX dLvx ! !
I H\M I N — " A**O<NOU _.v wms "
uo1d3s peay ‘_ dYINX HESE e[ | (006-1Q) "9Dd [043u0) Wb6IT g7 S
fysuz)u) (¥A) Fding 1 __ g[S | o
| |
SR ¥ ¥ e IO
abuelQ bbuelo m I uelQ > z Sa“_ A 6ND @31 [eubis Josuds "
A : + + 1 Indino g
5 Py __hrw_ pay | " pay || X " P~ 1amod A$3a n_mzmw %m_“ “ I
: : dEVX |
[digovl | | enig m L an|g anig £) NS 157 LND 9ND . |
(10§) UOII3S SWN[OA GO e, T5o1 uhucs_ hogwm N E z a3remod |
Juawisnipe Ajsuau) (ISR Hr._ﬂ [ MOJ[9A| [ >>o:w>, ﬁ_mzuaa Josuag, m 2 m “y 3 "
Emmm e m e m , ' “ | “ | “ I | OO ____@O__T___ a
, , | o [ ~raov ] S Sy
| ! I dEWX ! P (S0€)auyuniy [eubis & 2R sunnoy
! I _ | [ [ g a2y
! G I [ [ % IVNNYW
, mm.__um_u indino ‘_ommc_ww M onig onig \MJ °onig | [ [ aN[g1ybIy
I ¢ | I
| LND|  indutsamod Josuas Usal9 usa.9 AW_:ww\_U | v | v | v ) % uid
| ( v | E MOJ[2A = MO[[9A U “ U “ L (D0Z6-1V) "9Dd 1013U0)) 10j BUI| 1BMOJ usai0 1ybig YOSN3S
%+ 1DE0DL
! . I 10SUSS 037 40} Ul yuni I b [ @
| (l0g)adosuas | (108 £0g you | SRR | I e
b e a [ [ [ gge7 @ m,u. (S06-1V) Y2HMS UOIIB[3S PO
' [ [ 83285 @ a2 |enuejy/J0suas
A N F 4 ¢ g gz
I | [ [ 233¢ T OO DI
b F b PEE | aTHx| - a2z | Coewl
[ [ [ g = L0zNd 3 = ! WINOSL
| | | 2 | sl 3 151 5 wogenot
' - ' N T e
[atoe01] ¥ e Comoor] '+ §9 R e O
(s0375) Assy anpow @31 I I A WX (sog)aimpow a3l | T (xxHr€0o1) I e e o]
e ittt 1 s L 8_55__\ o - o o) JopauuIL 5y (10€)"9Dd 49mod 146171 31 | e MH005 e
| 4 U3
=] _ (umoig © ) TmoIgpE) M INdino a3 | dvHX dEHA| gy semog 1 s / - MORAR1D
umolg UMoIg o umolg mu_;}\v_um_m © Q ©, Lsr LS Aoziov o ONSon
— 10, Ly ndino g3 | LOZND LOLND| N A
Xoe|lg Yaelg Xelg \PeIg = Xoe|lg ) SNig Iy
" I e Poig UL
w480V1 I 06.1v) -
[ eowi] (I . s Coown]
(LOE) 3INpow @37 40j dul| yuniL wwpoos 3pod 1)
maOk s
U319
2d snjd auQ-d) dpIs ZEZ NUN J1.|D :3pIs d €dr J . i %
> SN[ 9UO~d) 9IS ZEC HUN JED9PIS3d | oMS 440 e o B | ¥ U1 s euonoung
440 Bupjuilq pidey :uQ ‘Bunuliq mo|S 4O 8 "3powl Jejnbas ojul s306 JyBI| ‘B|qel Ip woly [eubis o uo bumasb uo sdasy 7 :
POl 3)1s0dwio) Jo Huias yuig 431 *Josuas e buisn Aq uo pauin} s13ybi| e usym apoly Jeinbay ‘| : uQ
sdqoorz u0 ‘sdqo08y 4O | , NO | -opow ansodwod uiskeys ybi ‘ajqel ip Wwouj jeubis Jo/uo Bumab uo sdasy °z : ¢ epadedsy
340 aul| uoledIUNWIWOD Jo Huas paads €MS *Josuas e buisn Aq uo pauiny s13ybi| e usym apoly axsodwod *| : YO EMS suid ajew sey
ONUQ S9NH0 “uonIpuo3 140 161 woly Bumas ssauybliq dn-ayep 0P >RIq im Spis YL
10 apojy ansodwio) sapnpu | 9 NO SPU028S 7 :UQ ‘PU0I3S | :HO 10pxde|g
U] SOWOD PUBY B USYM 3JeAIDY UQ (1osuas e Aq) spow ay1sodwo?) 01 swi uomisues] | € 10199UUOY WX WX
410 ‘keme s306 puey e uaym 3AIY YO | § 440 uonesado 1s3] :uQ ‘uoijesado [BWLION :HO 10323UU0 ) X X
- HuInes uoneAl}de Josuas (440 skem|y ) spow 353 _ Jo3d2uu0) WS WS
uil}as bumas uofpuod bume JoquIAS 10323UU0D)
uonipuod Bumes ; nip! [MEN
1nejaQg Hneeq syjlewsy —

(€dr) uid sdwin( pue (y'ems ) saydums dip gdd Jo sbuimas







N
n IBSlimn@ints

BELMONT EQUIPMENT, Division of Takara Belmont USA, Inc.
101 Belmont Drive Somerset, New Jersey 08873 U.S.A. TEL.:(732) 469-5000 / (800) 223-1192 Fax.:(732)356-1035

TAKARA CO, CANADA LTD.
2076 S. Sheridan Way, Mississauga, Ont., L5J2M4, Can. TEL.:(905) 822-2755 Fax.:(905)822-6203

wl

TAKARA BELMONT CORPORATION (Manufacturer)
2-1-1, Higashishinsaibashi, Chuo-ku, Osaka, 542-0083, Japan TEL.: +81-6-6213-5945 FAX.: +81-6-6212-3680

Book No. 1E0438A0
Printed in Japan, 2015-01




